USP - 13

PARTS LIST




Figure 15

136

SEE FIGURE

2!

198 \'

199

SEE FIGURE

18

0165030100 - Static Elec Brush

0220250000 - Static Eliminator Clips
0751262200 - Screw for Disks

10




Figure 15 PARTS LIST

ITEM GBC/AFD QUANTITY
NO. 10 DIGIT PART # DESCRIPTION REQUIRED
41 0165025500 Disc - Rear - Modified 1
45 0165024700 Disc - Front - Modified 1
48 0165006700 Guide - Supply Stack 1
49 0165031600 Guide - Supply Stack 1
50 0165006900 Lever - Stack Guide 1
51 0165007000 Bar - Adjusting 1
54 0165007700 Post 1
56 0165031000 Guide - Supply Stack 1
59 0165008500 Post - Stack Guide 1
63 0165009000 Lever 1
124 0165019700 Adapter - Stack Guide 1
136 0165021600 Door - Front 1
159 0165034100 Block - Paper Guide 1
168 0165065000 Assembly - Cradle Bracket - Front 1
169 0165065100 Assembly - Cradle Bracket - Rear 1
197 0480074600 Guard - Disc 1
198 0480075300 Panel - Rear 1
199 0480075500 Panel - Left Side 1
200 0480075700 Panel - Right Side 1
201 0480075300 Panel - Center 1
238 0750081200 Knob 2
242 0750088600 Handie - Adjustable 1
243 0750088800 Handle - Adjustable 10
0750199500 Brass Slugs (Disk Slugs)

* Note: If need wing on rear disc - Must buy New disc

- Figure 15 STANDARD PARTS LIST

ITEM GBC/AFD QUANTITY
NO. 10 DIGIT PART # DESCRIPTION REQUIRED
S18 0750314000 Nut - Hex - Jam 1/2 - 13 4
S35 0750419500 Washer - Flat 1/2 2
S36 0750420500 Washer - Lock 1/2 2
$49 0750551000 HHCS 1/2-13x 3/4 2
S50 0750554000 HHCS 1/2-13x1-1/2 8
S77 0750861000 FHCS 10-24 x 1/2 4
S99 0753395500 Screw - Pan Head 10-32 x 3/4 Beige 56

11




Figure 16

20
SEE FIGLRE
19

12




Figure 16 PARTS LIST

Figure 16

GBC/AFD

ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
14 0165000100 Frame 1
22 0165002000 Support - Jogger 1
25 0165002500 Strap - Infeed 1
35 0165003900 Plate - Rail Adjust 2
52 0165007100 Clamp - Top Plate 1
55 0165007900 Rail - Front 1
71 0165010700 Shaft - Roller 1
85 0165013500 Shaft - Roller 1
87 0165013700 Sprocket 1
105 0165016700 Pulley 6
106 0165016800 Cam - Delivery Jogger 1
108 0165017400 Rail 1
127 0165020000 Strap 2
129 0165020400 Spacer - Top Panel 2
137 0165032600 Guard - Chain 1
146 0165022700 Bearing - Painted 3
193 0480073800 Panel - Top 1
194 0480074100 Panel - Top 1
195 0480074200 Panel - Top 1
196 0480074400 Plate- Top 1
202 0480076000 Panel - Chute 1
203 0480103200 Panel - Top (Stainless) 1
231 0750019900 Clamp Rest Screw 1
240 0750085600 Nutsert - 1/4-20 4
243 0750088800 Handle - Adjustable 4
249 0750097000 Master Link #40 1
250 0750098000 Oftset Link #40 1
251 0165001100 Chain Roller #40 3 Ft.
255 0750162500 Belt 25/32 x 91 - 15/16 3

STANDARD PARTS LIST

GBC/AFD
ITEM 10 Digit QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
S10 0750303000 Nut - Hex 10-32 1
S30 0750413000 Washer - Lock 5/16 10
S40 0750506000 HHCS 1/4-20 x 3/4 2
S66 0750728500 SHCS 5/16-18 x 3/4 12
S75 0750860000 FHCS 10-24 x 3/8 10
S77 0750861000 FHCS 10-24 x1/2 28
879 0750940000 BHCS 1/4-20 x 3/8 2
S83 0751019000 SSS K-Cup Pt. 10-24 x 3/8 2
S92 0751404500 SSSBRTIP 1/4-28 x 1/4 4
S93 0751405500 SSSBRTIP 5/16-18 x 1/4 9

13




75

Figure 17

14

* 0165075000 - Whole Knife Assembly




Figure 17 PARTS LIST

GBC/AFD
ITEM 10 Digit QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
12 0160034300 Guide - Nylon 1
13 0160034500 Foot - Pressure 1
19 0165001200 Clamp - Spring 1
31 0165003200 Clamp - Knife 1
32 0165003300 Shaft - Counter 1
33 0165003500 Lever - Knife 2
36 0165004100 Cam 1
42 0165004800 Lever - Knife 1
46 0165006300 Corner Stack Guide 1
47 0165032000 Knife Guide 1
53 0165007600 Weight 1
75 0165011100 Shaft - Lever 1
76 0165011200 Shaft - Knife 1
81 0165012300 Sprocket 1
82 0165012700 Support - Knife 1
83 0165012800 Support - Paper 1
84 0165012900 Clamp - Spring 1
102 0165016200 Separating Knife 1
103 0165016400 Claw 1
112 0165018100 Lever-Cam 2
115 0165018500 Cam 1
160 0165034400 Bar - Pressure 1
205 0485007000 Bushing - Flanged 2
203 0485014500 Bushing - Bronze 4
216 0485052000 Bearing - Ball 2
229 0750006000 Collar Set-5/8 2
231 0750019900 Clamp Rest Screw 2
232 0750022000 Spring 1
236 0750043500 Spring 1
246 0750089700 Screw - Thumb 1
248 0750094300 T-Knob 1
249 0750097000 Master Link #40 1
250 0750098000 Offset Link #40 1
251 0165003600 Roller Chain #40 2 Ft.
0165075000 Whole Knife Assembly

15




Figure 17 STANDARD PARTS LIST

GBC/AFD
ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED

S1 0750199000 Brass Slug - 5mm x 2mm 2

S7 0750257500 Dowel Pin 3/16 x 3/4 2
S11 0750303500 Nut - Hex - Jam 10-32 2
812 0750304000 Nut - Hex 1/4-20 3
S20 0750361000 Roll Pin 1/8 x 1/2 2
S22 0750363000 Roll Pin 1/8 x 1 1
827 0750409000 Washer - Flat 1/4 4
S31 0750415000 Washer - Flat 3/8 2
839 0750501000 HHCS 1/4-20 x 1/2 1
S42 0750511000 HHCS 1/4-20 x 1-1/4 2
S52 0750714000 SHCS 10-24 x 1/2 1
S54 0750715700 SHCS 10-24 x 1-1/2 2
S58 0750720000 SHCS 1/4-20 x 3/4 2
S60 0750722000 SHCS 1/4-20 x 1 1
S61 0750722500 SHCS 1/4-20 x 1-1/4 1
S68 0750735500 SHCS 3/8-16 x 1 2
S80 0750941000 BHCS 1/4-20 x 1/2 2
S85 0751028000 SSS K-Cup Pt. 1/4-20 x 1/2 1
S89 0751260000 Screw SQHD Set 1/4-20 x 1/2 2
893 0751405500 SSSBR Tip 5/16-18 x 1/4 2

16




Figure 18

77 ™

PART OF FRAME
St4
119
PART OF FRAME
257

848

18




Figures 18 & 19 PARTS LIST

GBC/AFD
ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED

11 0160030800 Extension - Delivery 1

29 0165035800 Jogger 1

61 0165008800 Push Rod 1

73 0165010900 Shaft - Jogger 1

89 0165014200 Shaft 1

90 0165014300 Block - Support 2

91 0165014400 Collar - Clamp - Mod. 2

92 0165014600 Bar - Pivot - Jog 1

99 0165015900 Weight - Side Jogger 1
101 0165016100 Support - Jog 2
119 0165019000 Lever - Jogger 1
120 0165019100 Riser - Jogger 2
121 0165019200 Shaft - Pivot 1
122 0165019300 Block - Jogger Adjust 2
132 0165021200 Tray - Paper 1
133 0165021300 Jogger - Front 1
135 0165021500 Base - Delivery 1
147 0165035900 Insert Jogger - Nylon 1
163 0165035300 Stop - Paper 1
164 0165035500 Extension - Paper Stop 1
211 0485028500 Bushing - Bronze 2
212 0485031000 Bushing - Bronze 2
216 0485052000 Bearing - Ball 1
224 0750001000 Collar - Set - 3/8 2
225 0750002000 Collar- Set-1/2 1
231 0750019900 Clamp Rest Screw 1
234 0750031200 Spring 1
241 0750086200 Knob - Knurled 1
243 0750088800 Handle - Adjustable 1
247 0750094000 Knob - Rosetta 1
248 0750094300 T-Knob 3
257 0750170000 Rod End 2

19




Figures 18 & 19

STANDARD PARTS LIST

ITEM (;1%%%? QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
S8 0750301500 Nut - Hex 10-24 1
S10 0750303000 Nut - Hex 10-32 1
S12 0750304000 Nut - Hex 1/4-20 2
S14 0750305500 Nut - Hex 1/4-28 2
S27 0750409000 Washer - Flat 1/4 3
S28 0750410500 Washer - Lock 1/4 1
S39 0750501000 HHCS 1/4-20 x 1/2 2
S48 0750537500 HHCS 3/8-16 x 2-1/2 4
S55 0750718500 SHCS 1/4-20 x 3/8 3
S56 0750719000 SHCS 1/4-20 x 1/2 2
S58 0750720000 SHCS 1/4-20 x 3/4 1
S59 0750721500 SHCS 1/4-20 x 3/4 Bronze 2
S77 0750861000 FHCS 10-24 x 1/2 5
S96 0753323000 Screw - Mach - RD - HD 10-24 x 2-1/2 1

20




Figure 20

A
77

e

a

22




Figure 20

PARTS LIST

GBC/AFD

ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
2 0090003400 Handwheel 1
3 0120004300 Gear - Spur 1
4 0165092500 - Qty 2 (Right)  Guide - Punch Head 0165092400 - Qty 2 (Left) 4
7 0120009600 Actuator - Eccentric 2
15 0165092100 -Qty 1 (Front)  Die Clamp - Upper 0165092200 - Qty 1 (Rear) 2
16 0165000500 Bar - Support 1
17 0165000600 Punch Head 1
18 0165001000 Knuckle 2
20 0165001300 Shaft - Secondary 1
21 0165001700 Plate - Clamping 1
53 0165007600 Weight 3
62 0165008900 Bar - Adjust 4
64 0165009100 Gear - Spur 1
65 0165009200 Gear - Spur 1
67 0165010200 Shaft - Drive - Primary 1
70 0165010600 Shaft - Sprocket 1
79 0165012100 Gear - Miter 1
80 0165012200 Sprocket 1
86 0165013600 Adjust Block 1
97 0165015700 Adapter 2
104 0165016500 Tie Rod 2
109 0165017500 Arm - Idler 1
113 0165018200 Bar - Support 1
114 0165018300 Spacer 2
125 0165019800 Clamp - Tap 2
126 0165019900 Clamp - Clear 2
130 0165020500 Strap - Jog 1
131 0165021000 Grease Tray 1
134 0165021400 Grease Tray - Small 1
144 0165022400 Key - Mod. 1
161 0165035100 Gear - Miter 1
165 0165035600 Chute - Chip 1
166 0165050000 Assembly - Short Sheet Kit 1
167 0165060000 Assembly - Large Roller 8
170 1065090000 Assembly - Long Small Roller 1
208 0485019000 Bushing - Flanged 2
212 0485031000 Bushing - Bronze 1
213 0485041000 Bearing - Flanged 4
215 0485048000 Bearing - Hanger 2
216 0485052000 Bearing - Ball 2
218 0485060500 Bearing - Ball 2
220 0487032000 Bushing 1
221 0487040200 Sprocket 1
223 0487045500 Sheave 1

*NOT SHOWN 0750095900 PUSH/PULL CLAMPS FOR UPPER DIE CLAMP ITEM#15

23



Figure 20 PARTS LIST, Continued...

ITEM ﬁ%cé%? QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
226 0750002500 Collar - Clamptite 3/4 1
228 0750005100 Collar - Set - 5/16 16
239 0750083300 Woodruff Key #812 2
244 0750089200 Plug - Hex Head 2
245 0750089300 Plug - Hex Head 2
248 0750094300 T-Knob 4
249 0750097000 Master Link #40 1
250 0750098000 Offset Link #40 1
251 0165003600 Roller Chain #40 2 Feet
252 0750109000 O-Ring 2
254 0750150500 V-Belt 1
258 0750194000 Washer - Thrust 1
260 0750197500 Washer - Thrust 2
NOT 0750111300 O-RING (SOLD BY 25' LENGTH ONLY)

SHOWN

Figure 20 STANDARD PARTS LIST
ITEM ﬁ%cé%'i:tl) QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
S5 0750242500 Screw - Shoulder 1/2 x 1-1/4 1
S6 0750248500 Screw - Shoulder 1 x 1-1/2 2

S15 0750306500 Nut - Hex 1/16-18 3
S17 0750309000 Nut - Hex 3/8-16 3
S19 0750319500 Nut - Hex 3/4-10 R/H 6
S23 0750371000 Roll Pin 1/4 x 2-1/4 1
S24 0750373000 Roll Pin 1/4 x 3-1/4 2
S29 0750412000 Washer - Flat 5/16 6
S31 0750415000 Washer - Flat 3/8 1
832 0750416000 Washer - Lock 3/8 1
S34 0750418500 Washer - Lock 7/16 8
S37 0750456000 Washer - Flat M10 3
S38 0750475000 Washer-1-1/4 OD x .758 ID 4
S43 0750512000 HHCS 1/4-20 x 1-1/2 2
S45 0750527500 HHCS 5/16-18 x 1-1/4 6
S46 0750528000 HHCS 5/16-18 x 1-1/2 2
S47 0750531200 HHCS 5/16-18 x 3-1/4 3
S51 0750650000 HHCS M10 x 70mm 3
S55 0750718500 SHCS 1/4-20 x 3/8 3
S56 0750719000 SHCS 1/4-20 x 1/2 2
S60 0750722000 SHCS 1/4-20 x 1 2
S68 0750735500 SHCS 3/8-16 x 1 1
S72 0750743500 SHCS 7/16-14 x 1-1/4 8
S91 0751265000 Screw SQHD Set 3/8-16 x 2 2
S93 0751405500 SSSBRTIP5/16-18 x 1/4 2

24



Figure 21 R

9¢

PART OF FRAME,

PART OF FRAME




Figure 21 R

9¢

PART OF FRAME,

PART OF FRAME




Figure 21 PARTS LIST

ITEM ‘31%%%? QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
27 0165002700 Gear - Helical - Small 2
28 0165002800 Gear - Helical - Large 2
30 0165003100 Block - Guide 2
37 0165004200 Cam - Jogger 1
38 0165004300 Lever - Separator 1
39 0165004400 Lever - Jogger 1
40 0165004600 Plate - Bearing 2
43 0165005300 Cam - Punch 1
44 0165005400 Cam - Separating 1
66 0165009200 Gear - Spur 1
68 0165010400 Shaft 1
69 0165010500 Shaft - Main 1
107 0165017000 Actuator 2
109 0165017500 Arm - Idler 1
110 0165017800 Sprocket 1
111 0165017900 Pusher 1
123 0165019400 Pusher - Auxiliary 1
128 0165020200 Block - Guide 2
138 0165021800 Cover - Grease Tray R/H 1
139 0165021900 Grease Tray 2
140 0165022000 Cover - Grease Tray L/H 1
145 0165022500 Shaft - Disc 2
148 0165023200 Lever-Cam 1
149 0165023300 Shaft - Pivot 1
150 0165023400 Lever - Pusher 1
151 0165023600 Shaft - Cam 1
204 0485001000 Bushing - Brass 6
212 0485031000 Bushing - Bronze 1
213 0485041000 Bearing - Flanged 2
214 0485043500 Block - Pillow 3
217 0485057000 Bearing - Ball 5
219 0485067000 Bearing - Ball 2
221 0487040200 Sprocket 1
226 0750002500 Collar - Clamptite 3/4 2
227 0750003500 Collar - Clamptite 1-1/4 2
230 0750007500 Collar- Set-1-1/4 4
231 0750019900 Clamp Rest Screw 5
232 0750031100 Spring 3
235 0750031400 Spring 2
244 0750089200 Plug - Hex Head 2
249 0750097000 Master Link #40 1
250 0750098000 Offset Link #40 1
251 0750099000 Roller Chain #40 2
256 0750169500 Rod End 2
258 0750194000 Washer - Thrust 5
259 0750195500 Washer - Thrust 2

27




Figure 21 STANDARD PARTS LIST

TEM  ToDigt QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
S2 0750199500 Brass Slug - 6mm x 2mm 13
S5 0750242500 Screw - Shoulder 1/2 x 1-1/4 1
S10 0750303000 Nut - Hex 10-32 5
S12 0750304000 Nut - Hex 1/4-20 2
S16 0750308000 Nut - Hex - Jam 5/16-24 2
S17 0750309000 Nut - Hex 3/8-16 2
828 0750410500 Washer - Lock 1/4 2
831 0750415000 Washer - Flat 3/8 9
832 0750416000 Washer - Lock 3/8 1
S34 0750418500 Washer - Lock 7/16 4
S35 0750419500 Washer - Flat 1/2 6
S36 0750420500 Washer - Lock 1/2 6
S41 0750509000 HHCS 1/4-20 x 1 1
S56 0750719000 SHCS 1/4-20 x 1/2 1
S62 0750723000 SHCS 1/4-20 x 1-1/2 4
S64 0750724000 SHCS 1/4-20x 2 4
S68 0750735500 SHCS 3/8-16 x 1 1
S69 0750736000 SHCS 3/8-16 x 1-1/4 3
S70 0750737000 SHCS 3/8-16 x 1-3/4 1
S71 0750743000 SHCS 7/16-14 x 1 4
S73 0750747500 SHCS 1/2-13x 1-1/4 6
S87 0751038500 §S8S5/16-24 x 1-1/4 1
S90 0751262000 Screw SQHD Set 5/16-18 x 1/2 3
S93 0751405500 SSSBRTIP5/16-18 x 1/4 7
S95 0751406500 SSSBRTIP 3/8-16 x 1/4 4

28




o€

Figure 22

TO FIGURE 21




Figure 22 PARTS LIST

GBC/AFD

ITEM 10 Digit QUANTITY
NO. PART NO. DESCRIPTION REQUIRED
23 0165002200 Bar - Slide 1
24 0165036100 Block - Bearing - Front 1
26 0165002600 Stop - Paper 1
34 0165003800 Jogger - Rear 1
57 0165008200 Lever 2
72 0165010800 Shaft 1
74 0165011000 Shaft 1
93 0165014800 Slide - Front 1
94 0165014900 Slide - Rear 1
95 0165015000 Block - Bearing - Rear 1
100 0165016000 Stop - Angular Paper 2
116 0165018700 Clamp - Adjustment 1
117 0165018800 Rod - Adj. - Front Jogger 1
118 0165018900 Rod - Adj. - Rear Jogger 1
206 0485014000 Bushing - Flanged 4
216 0485052000 Bearing - Ball 2
225 0750002000 Collar - Set- 1/2 1
231 0750019900 Clamp Rest Screw 3
236 0750043500 Spring 1
237 0750051000 Spring 1

Figure 22

STANDARD PARTS LIST

ITEM ‘ﬁ%céf;? QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
S1 0750199000 Brass Slug - 5mm x 2mm 1
S10 0750303000 Nut - Hex - 10-32 2
S12 0750304000 Nut - Hex - 1/4-20 2
827 0750409000 Washer - Flat 1/4 2
S28 0750410500 Washer - Lock 1/4 2
839 0750501000 HHCS 1/4-20 x 1/2 2
S40 0750506000 HHCS 1/4-20 x 3/4 1
S61 0750722500 SHCS 1/4-20 x 1-1/4 4
S67 0750735000 SHCS 3/8-16 x 3/4 2
S§72 0750743500 SHCS 7/16-14 x1-1/4 2
S81 0750942000 BHCS 1/4-20 x 3/4 2

31




Figure 23

0165080000 - D.C Contoller Assy
0220022200 - Knob Main Power Disconnect




Figure 23 PARTS LIST

ITEM ‘i%cé%'?t" QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
5 0120009400 Arm - Motor Mount R/H 1
6 0120009500 Arm - Motor Mount L/H 1
8 0120012200 Shaft - Pivot 1
141 0165022100 Box - Control - Mod. 1
142 0165022200 Box - BUD - Mod. 1
143 0165022300 Assembly - Cable Motor 1
162 0165035200 Support - DC Control 2
172 0220001900 Motor - 1 HP DC Drive 1
173 0220003100 Motor Base Kit 1
174 0220011500 Pushbutton (Jog Switch) 1
175 0220035100 Knob - Push/Pull 1
176 0220051600 Relay - Square Base (For Jog Switch) 1
0220081300 Resistor - Plug In (not shown) 1
0220081400 Resistor - Fixed (not shown) 1
177 0229111700 SJO 14-3 Cord (Power Cord) 1
178 0220134000 Strain Relief 1
0220140000 Fuse - 10 Amp (not shown) 1
180 0220155000 Base 1
181 0220160600 Block - Contact 1
182 0165033400 Assembly - Cable Ground 1
0220171500 Stak-On Terminal (not shown) 14
0220177500 Stak-On Terminal (not shown) 2
183 0220180000 Xtra-Flex Tubing 10in.
184 0220182500 Strain Relief 2
0220215500 Nut - Wire (not shown) 2
191 0480013600 Label 1
222 0487041100 Sheave - 5/8 Bore 1
254 0750150500 V-Belt 1
261 0165033300 Assembly - Cable Ground 1

Figure 23

STANDARD PARTS LIST

ITEM ‘i%céf;? QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
S1 0750199000 Brass Slug - 5mm x 2mm 2
S29 0750412000 Washer - Flat 5/16 4
S30 0750413000 Washer - Lock 5/16 4
S44 0750522000 HHCS 5/16-18 x 3/4 4
S65 0750728000 SHCS 5/16-18 x 1/2 2
597 0753380500 Screw - Self Tapping 8-32 x 1/2 2
S98 0753394000 Screw - Pan Head 10-24 x 1/4 6
S$100 0750302000 Nut - KEP 10-24 1
S101 0750405500 Washer - Flat #10 1
$102 0750714500 SHCS 10-24 x 3/4 1

33




Figure 24 Figure 25

g Ty
- 540 527 ]

527

.

Figure 28

53

34




Figures 24 thru 28 PARTS LIST

GBC/AFD

ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
1 0010009900 Assembly - Pulley 1
9 0160030600 Mount - Front Angle 1
10 0160030700 Mount - Rear Angle 1
53 0165007600 Weight 1
58 0165008400 Arm Lever 1
60 0165008700 Pulley Mount 8
88 0165014100 Angle Brace - Long 1
96 0165015600 Spacer 1
98 0165015800 Angle Brace - Short 1
152 0165033100 Assembly - Pulley - Large 8
155 0165033500 Roller Arm 1
156 0165033600 Rotller Support 1
157 0165033700 Roller Arm 1
158 0165033800 Roller Arm 1
209 0485025000 Bushing 3
210 0485025500 Bushing - Bronze 1
216 0485052000 Bearing - Ball 4
231 0750019900 Clamp Rest Screw 2
248 0750094300 T-Knob 1

Figures 24 thru 28 STANDARD PARTS LIST

GBC/AFD

ITEM 10 Digit QUANTITY

NO. PART NO. DESCRIPTION REQUIRED
S1 0750199000 Brass Slug - 5mm x 2mm 4
S8 0750301500 Nut- Hex - 10-24 1
S10 0750303000 Nut - Hex - 10-32 2
S13 0750304500 Nut - Hex - Jam 1/4-20 2
S21 0750362000 Roll Pin 1/8 x 3/4 1
S26 0750406000 Washer - Lock #10 1
527 0750409000 Washer - Flat 1/4 10
S28 0750410500 Washer - Lock 1/4 1
S39 0750501000 HHCS 1/4-20 x 1/2 1
S40 0750506000 HHCS 1/4-20 x 3/4 4
S55 0750718500 SHCS 1/4-20 x 3/8 1
S56 0750719000 SHCS 1/4-20 x 1/2 1
S57 0750719500 SHCS 1/4-20 x 5/8 1
S58 0750720000 SHCS 1/4-20 x 3/4 4
S60 0750722000 SHCS 1/4-20 x 1 1
S62 0750723000 SHCS 1/4-20 x 1-1/2 1
S63 0750723500 SHCS 1/4-20 x 1-3/4 1
S76 0750860500 FHCS 10-24 x 1 1

35




